



Test Report

Report No. BCTC-FYC19062506R

Date: Jun. 13, 2019

Applicant : Personal Technology Pty. Ltd.

Address : PO Box 364, Southport BC, 4215, Australia.

The submitted sample and sample information was/were submitted and identified by/on the behalf of the client

Sample name : Doll

Trademark : Kimber Doll

Manufacturer : Kimber Doll

Address : PO Box 364, Southport BC, 4215, Australia.

Sample received date : Jun. 06, 2019

Testing period : Jun. 06, 2019 - Jun. 13, 2019

Executive Summary:

TEST REQUEST	CONCLUSION
International Toy Safety Standard	
- ISO 8124-3:2010+A1:2014(E) Heavy elements – Migration of certain elements	PASS

*****For more detailed information, please refer to the next page*****

Tested by

Dedong Deng



Approved by

Hanyao Chen



Test Report

Report No. BCTC-FYC19062506R

Date: Jun. 13, 2019

Tested Sample/Part Description:

- 1 Skin colour flesh material
- 2 White plastic(nail)
- 3 Black plastic(eyelash)
- 4 Blue-white plastic(eyeball)
- 5 White foam(eyeshade)
- 6 Silver metal(internal skeleton)

Test Result(s):

◆ Heavy elements test - Migration of certain elements

As specified in International Toy Safety Standard ISO 8124-3:2010+A1:2014(E) -Migration of certain elements, acid extraction method was used and toxic elements content were determined by ICP-OES.

Tested Item(s)	Unit	MDL	Limit	Results					
				1	2	3	4	5	6
Soluble Antimony (Sb)	mg/kg	5	60	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.
Soluble Arsenic (As)	mg/kg	2.5	25	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.
Soluble Barium (Ba)	mg/kg	5	1000	N.D.	N.D.	58	N.D.	16	N.D.
Soluble Cadmium (Cd)	mg/kg	5	75	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.
Soluble Chromium (Cr)	mg/kg	2.5	60	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.
Soluble Lead (Pb)	mg/kg	5	90	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.
Soluble Mercury (Hg)	mg/kg	2.5	60	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.
Soluble Selenium (Se)	mg/kg	5	500	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.

Note:

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

-Results shown of soluble elements are of adjusted analytical results by subtracting analytical correction factor.

Test Report

Report No. BCTC-FYC19062506R

Date: Jun. 13, 2019

Photograph of Sample



Fig.1



Fig.2



Test Report

Report No. BCTC-FYC19062506R

Date: Jun. 13, 2019

STATEMENT

1. The equipment lists are traceable to the national reference standards.
2. The test report can not be partially copied unless prior written approval is issued from our lab.
3. The test report is invalid without stamp of laboratory.
4. The test report is invalid without signature of person(s) testing and authorizing.
5. The test process and test result is only related to the Unit Under Test.
6. The quality system of our laboratory is in accordance with ISO/IEC17025.
7. If there is any objection to report, the client should inform issuing laboratory within 15 days from the date of receiving test report.

Address: BCTC Building & 1-2F, East of B Building, Pengzhou Industrial, Fuyuan 1st Road, Qiaotou Community, Fuyong Street, Bao'an District, Shenzhen, China

P.C.: 518103

TEL: 400-788-9558

FAX: 0755-33229357

Internet: <http://www.bctc-lab.com>

E-Mail: bctc@bctc-lab.com.cn

***** END OF REPORT *****